
1 

 

 

SCHOOL OF BUILDING AND ENVIRONMENT 

DEPARTMENT OF CIVIL ENGINEERING 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

UNIT – I – SEWERAGE SYSTEM – SCIA1505 

 

 

– SCIA1301 



2 

 

INTRODUCTION 

SANITARY ENGINEERING: 

It is defined as the branch of public health engineering deals with the collection, conveyance, 

treatment and safe disposal of wastes for preventing the communicable diseases. 

STAGES OF SANITARY ENGINEERING: 

Conveyance of sewage 

Collection of sewage 

Treatment of sewage 

Disposal of sewage 

OBJECTIVES OF SANITARY ENGINEERING: 

To maintain the environment and to prevent the effect of sewage to public health in general. 

To prevent the effect of disposal of sewage on land or nearby water bodies from pollution. 
[...]
                                                                        = 20455 l/m2/day < 30000 l/m2/day. 

Hence Safe.  

2. Design an Imhoff tank for a town having population of 17000 persons. The rate of 

sewage is 150 l/day. Assume suitably any other data need. 

Solution: 

Total flow of sewage = 17000 X 150 = 255 X 104 l/day. 

Assume detention period as 2 hours. 

DESIGN OF UPPER FLOW CHANNEL: 

Capacity of flow channel = 255 X 104 X 2 /( 24 X 1000 ) = 212.5 m3 

Provide 2 channels of 2 m X 32 m having 1 m vertical depth and 1.5 m sloping depth. 

Volume of the channels = 2 X [2 X 32 X 1 + 2 X 32 X 1.5/2] 

                                           = 224 m3  > 212.5 m3 

Hence Safe. 

DESIGN OF DIGESTION TANK: 

Assuming 0.05 m3/cap space required. 

Total Capacity = 0.05 X 17000 = 850 m3 

Provide 5 m width, vertical depth 4 m and inclined depth 3 m. 

Volume of the tank = 5 X 32 X 4 + 5 X 32 X 3/2 = 880 m3  > 850 m3 

Hence Safe. 

SECONDARY TREATMENT OF WASTE WATER 

 The effluent from the primary sedimentation tank consists of 45 to 60 % of unstable 

organic matters, originally present in the sewage. 

 The larger and medium sized solids have been removed by settling in sedimentation 

tanks and the organic matter present in the sewage as colloidal matter is carried away 

by effluent from the settling tanks. 

 The further treatment of sewage is called secondary treatment or biological treatment 

and in which the conversion of organic matter into stable forms by oxidation or 

nitrification. 

 The secondary treatment of sewage involves various methods and are classified into 

two important processes. 

 Filtration process 



36 

 

 Activated-sludge process. 

 All the secondary treatment processes are designed to work on aerobic bacterial 

decomposition. 

 In secondary treatment, dissolved or colloidal organic matters are present in sewage 

are removed by utilizing microorganisms.  

 In this steps, microorganisms utilizes organic matter and converts them into inorganic 

minerals. 

 Following changes occurs in sewage during secondary treatment: 

 Organic matter (carbon) is oxidized into CO2 and H2O 

 Organic nitrogen compounds are first converted into NH3 and then into NO3 

 Colloidal matters are coagulated or precipitated out. 

 Thus main purpose of secondary treatment of sewage is to reduce BOD level. 

 FILTRATION PROCESS: 

 In secondary treatment, the filter units consists of open beds of coarse aggregate 

overwhich the sewage is spreaded or sprinkled intermittently.  

 The necessary contact surface for the growth of aerobic bacteria is provided by the 

aggregates in the bed.  

 By doing this, the aeration is provided by nature. 

 DIFFERENT TYPES OF FILTERS: 

 Contact Beds 

 Intermittent Sand Filters 

 Trickling Filters 

 

 



37 

 

CONTACT BEDS 

 

Figure No.9 

 In ancient time contact beds were very popular in the treatment of sewage, but now a 

days these are similar in construction to the intermittent sand filters, the only 

difference being in the filtering media.  

 The filtering media consists of 2 to 2.5 cm size broken stone ballast or brick ballast. 

 The depth of the filtering media is between 90-150 cm.  

 The sewage is uniformly applied over the whole surface of the filtering media, by 

means of distribution troughs and is collected at the bottom by means of a system of 

under drain pipes. 

OPERATION OF THE CONTACT BEDS: 

 FILLING: 

 In this operation the sewage is applied on the surface of contact beds as quickly as 

possible by means of dosing siphon.  

 The sewage is allowed to be filled 5-10 cm above the top surface of filter media. The 

filling process may take 1 to 1.5 hours. 

 CONTACT: 

 In this operation, the dosing is stopped and the applied sewage is allowed to come in 

contact for about 2 hours. 

 During this period, the colloidal matters and dissolved matters get transferred to the 

filter media and comes in contact with the bacterial film covering the filter media..  

 Within this time the soluble contents of sewage are absorbed by the organic film and 

are stabilized. 



38 

 

 EMPTYING: 

 The contact beds are then slowly emptied and drained.  

 This operation is carried out for 1 to 2 hours. 

 So that the absorbed soluble contents of the sewage are not washed out with the 

sewage, which is being drained. 

 RESTING: 

 After emptying, the contact beds are allowed to remain at rest for 5-6 hours and this 

period is called second contact period.  

 Within this period the atmospheric air enters in the voids of the contact media and 

makes it ready for taking another sewage load. 

 By supplying oxygen to the aerobic bacteria, which oxidize the organic matter present 

in the sewage which is transferred by sewage on the surface of the filtering media. 

 The complete cycle of operation takes 8-12 hours.  

 The stabilized organic matter from the voids is finally taken in the next cycle of 

operation. 

 As these contact beds are intermittent in action, therefore more numbers of units are 

constructed in parallel and the sewage is applied in turn to each unit.  

 For this purpose continuous supervision is required. 

 The effluent obtained from these beds is also clear and odourless. 

 These beds remove 80 to 90% suspended solids and 60 to 75% B.O.D.  

 The rate of loading is very low 4500 to 6500 m3/hectare/day. 

 The voids inside the filtering media continuously go on reducing due to accumulation 

of the solids in them. 

 After 4-5 years the filtering media is taken out, washed, dried and filled again.  

 Similarly the under drain pipes are also washed and cleaned after 3-4 years.  

 These are also not common these days. 

 Generally, the contact beds are also intermittent in their operation.  

 EFFICIENCY: 

 Bacterial Removal – 50 to 75 %. 

 Organic matter Removal – 60 to 80 %. 

 Suspended matter Removal – 80 to 90 %. 

 



39 

 

 ADVANTAGES: 

 Contact bed can be operated without exposing the sewage to view. 

 Contact bed consumes relatively small amount of head. 

 No nuisance of filter flies. 

 Odour problems are also very less. 

 DISADVANTAGES: 

 For effective working of contact bed, primary treatment of sewage is necessary 

otherwise the contact bed will be easily clogged. 

 The cost of the contact bed is relatively more. 

 The operation of contact bed requires skilled supervision. 

 The rate of treatment of sewage is very low. 

 It requires long rest period.(about 8 hours) 

 USES: 

 The contact beds are the best treatment method for small isolated structures, where the 

quantity of sewage is very less and head availability is also less and further pumping 

is not required. 

INTERMITTENT SAND FILTERS: 

 

Figure No.10 

 



40 

 

 These are the early development of sewage treatment units. 

 These are similar in Construction to the slow-sand filter of water treatment.  

 These require larger area, due to which these are not commonly employed in modern 

sewage treatment works. 

 The filter media is finer than that in the contact beds. 

 There is no concrete lining around the filter media, as was there in contact beds. 

 CONSTRUCTION: 

 It consists of layers of sands with an effective size of 0.2 to 0.5 mm and of uniformity 

coefficient 2 to 5.  

 The depth of the sand media is about 75 cm to 100 cm. 

 The bottom of the tank is sloping gently towards the under drains. 

 The under drains are placed at about 9 m apart in trenches below the bottom of the 

filter media. 

 If the soil itself is sandy, there is no need of providing extra sand.  

 But if the soil is of other variety, sands of the above specifications are laid in a depth 

of about 100-120 cm. 

 To carry off the effluent the open joint drainage pipes are laid in the bottom of the 

sand bed in 90 to 120 cm depth.  

 Their drainage pipes are surrounded with layers of coarse stone and gravel graded 

from coarse to fine, to keep and the sand out.  

 In some cases when the soil itself-sandy, the percolating effluent may reach the 

ground water table, and no effluent may reach the drainage pipes. 

 The sewage is applied evenly on the surface of the sand bed by influent waste water 

troughs. 

 The distribution trough has side openings to distribute the sewage uniformly.  

 To prevent the scouring and displacement of sand the distribution trough is kept on 

concrete apron or protective stone. 

 The effluent from the intermittent sand filters is very clear and contains suspended 

solids less than 10 ppm which is well nitrified and stable.  

 The effluent also has B.O.D. less than 5ppm and is free from odours.  

 Therefore, the plant works without creating any nuisance at the site. 

 If the quantity of sewage is more 3 to 4 such beds can be constructed in parallel.  

 For cleaning these filters, the sand from the top is scraped from time to time and are 

refilled with fresh clean sand. 



41 

 

 ADVANTAGES: 

 Smaller head is required. 

 It does not require skilled supervision. 

 There is no trouble of odour or insects. 

 In some cases, no further treatment is needed except chlorination. 

 The effluent obtained from this filter is of good quality with suspended solids level of 

less than 10 mg/l and BOD of less than 5 ppm.  

 DISADVANTAGES: 

 Very slow process. 

 Requires larger area of land. 

 Not suitable for very cold climates. 

 Their rate of loading is very small. 

 They cannot treat large quantity of sewage, therefore cannot be employed at big 

plants. 

 USES: 

 It is the best treatment for small isolated structures such as hotels, hospitals etc, where 

land and sand is easily available. 

 These filters are also sometimes used to treat the effluent of coagulated sedimentation 

tanks or trickling filters. 

 For such cases, the rate of filtration is kept as about 200000 to 250000 

litres/hectare/hour. 

 The effluent thus treated has an attractive appearance and it is free from any 

suspended matters. 

 

 

 

 

 

 

 

 

 



42 

 

TRICKLING FILTERS: 

 

Figure No.11 

 Trickling filters (TFs) are used to remove organic matter from wastewater.  

 The TF is an aerobic treatment system that utilizes microorganisms attached to a 

medium to remove organic matter from wastewater.  

 This type of system is common to a number of technologies such as rotating 

biological contactors and packed bed reactors (biotowers).  

 These systems are known as attached-growth processes.  

 Trickling filter is an attached growth process i.e. process in which microorganisms 

responsible for treatment are attached to an inert packing material. 

 Packing material used in attached growth processes include rock, gravel, slag, sand, 

redwood, and a wide range of plastic and other synthetic materials. 

 The wastewater in trickling filter is distributed over the top area of a vessel containing 

non-submerged packing material. 

 Air circulation in the void space, by either natural draft or blowers, provides oxygen 

for the microorganisms growing as an attached biofilm. 

 During operation, the organic material present in the wastewater is metabolized by the 

biomass attached to the medium.  

 The biological slime grows in thickness as the organic matter abstracted from the 

flowing wastewater is synthesized into new cellular material. 



43 

 

 The thickness of the aerobic layer is limited by the depth of penetration of oxygen 

into the microbial layer. 

 The micro-organisms near the medium face enter the endogenous phase as the 

substrate is metabolized before it can reach the micro-organisms near the medium 

face as a result of increased thickness of the slime layer and loose their ability to cling 

to the media surface.  

 The liquid then washes the slime off the medium and a new slime layer starts to grow. 

This phenomenon of losing the slime layer is called sloughing. 

 The sloughed off film and treated wastewater are collected by an underdrainage which 

also allows circulation of air through filter.  

 The collected liquid is passed to a settling tank used for solid- liquid separation. 

 ADVANTAGES: 

 Can be operated at a range of organic and hydraulic loading rates. 

 The mechanical wear and tear is small as it contains less mechanical equipment. 

 Resistant to shock loadings. 

 Efficient nitrification (ammonium oxidation) 

 High effluent quality in terms of BOD and suspended solids removal; in combination 

with a primary and tertiary treatment also in terms of pathogens. 

 The moisture content of sludge obtained from the trickling filters is as high as  

   99 %. 

 Low power requirements. 

 The working of trickling filters is simple and it does not require skilled  supervision. 

 The trickling filters may reduce the B.O.D and colloidal matter to the extent of about 

75 % and 80 % respectively. 

 The trickling filters are flexible in operation. 

 DISADVANTAGES: 

 The cost of construction of trickling filters is high. 

 Requires large land area and regular operator attention. 

 Vector and odour problems.  

 Incidence of clogging is relatively high. 

 The process requires primary treatment of sewage and hence, the raw sewage cannot 

be purified by this process. 

 



44 

 

 USES: 

 The process of trickling filters is becoming popular at present and the trickling filters, 

especially of high rate type are adopted in the modern treatment plant of sewage. 

TYPES OF FILTERS: 

 Conventional or Ordinary or Standard rate or Low rate trickling filter. 

 High rate trickling filter. 

Efficiency of Low rate trickling filter, ƞ  =       100 

                                                                          1 + 0.44  

Where, U – Organic loading Kg/ m3/day  

Efficiency of high rate trickling filter, ƞ  =              100 

                                                                          1 + 0.44  

Where, Y – Total Org. loading in Kg/day. 

              V  - Filter Volume in m3 

                    F – Recirculation Factor. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



45 

 

COMPARISON OF LOW RATE & HIGH RATE TRICKLING 

FILTER 

 

 



46 

 

PROBLEMS 

1.The sewage flows from a primary settling tank to a standard rate trickling filter at a 

rate of 5 ML/day having 5 day BOD of 150 mg/l. Determine the depth and volume of 

filter adopting a surface loading of 2500 l/m2/day and an organic loading of 165 

gm/m3/day. Also determine the efficiency of filter unit using NRC formula. 

Solution: 

Total 5 day BOD/day = 5 X 106 X 150 X 10-3 = 75 X 104 gm. 

Volume of filter media required = Total BOD/Organic loading = 75 X 104 /165 

                                                                                                              = 4545.5 m3 

Surface area required = Total Flow/Hydraulic loading 

                                    A  = 5 X 106 /2500 = 2000 m2 

Depth of bed = Volume/surface Area = 4545.5/2000 = 2.273 m or 2.3 m. 

Hence provide a filter depth of 2.3 m. 

    A   = π X d2/4 

2000 = π X d2/4 

  d2     = 2000 X 4/ π 

  d     =  50.5 m. 

Hence provide a filter of 50 m diameter. 

Actual surface area     = π X 502/4      = 1963.5 m2 

Actual Volume              = 1963.5 X 2.3 = 4516 m3 

Actual Org.loading,U   = Total BOD/Volume of filter = 75 X 104 / 4516  

                                                                                       = 166.1 gm/m3/day  

U = 166.1 gm/m3/day or 0.1661 Kg/m3/day  

Efficiency, ƞ  =          100 

                             1 + 0.44  

                      =        100                       

                          1 + 0.44  

                      =  84.8 %. 

 



47 

 

 

2. The sewage is flowing @ 4.5 ML/day from a primary clarifier to a standard rate 

trickling filter. The 5 day BOD of influent is 160 mg/l. Organic loading is 160 

gm/m/day and surface loading 2000 l/m/day. Determine the volume, depth and 